WALLENSTEIN by EMB Mfg.

WALLENSTEIN

BY EMB MFG INC.

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

FX110 and FX110R Skidding Winch
Paris Manual

S/N 51101 & After

)

N
n

puaEEE

QT irriittli

Refer to the operators
manual for safe
operation and
maintenance

5012A010 FX110 Rev A Parts Manual
Rev # 120517




5012A010 FX110 Rev A Parts Manual WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct Wallenstein parts are essential

to prolonging the life of your Wallenstein product. Please refer to this manual before ordering any replacement
parts.

All information contained in this parts manual is based on the latest product specification available at the time

of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our

website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU"” for information on a
local dealer.

nge 2 of 20 For threaded parts installation, refer to the torque charts in this manual. Rev # 030615



WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

Table of Contents

BOI TOrQUE........ ettt e e e eeeesa e e e e e e eeeens 4
Hydraulic Fitting Torque .........uuuuueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenn. 5
Main Assembly ..., 6
Main Assembly - Parts List.......cccoouvirmimiiiciiiiininnnreenenn. 7
(@4 V] Lod o T V1 | 1= PO 7
Cable Drum Assembly .........ouueiiiiiiiiierreccceeeeeeeeeeeennn. 8
Clutch Assembly........ccooiiiiiiriiriiiieirrrrtrccceeeeeeceeeenaee. 9
Cable Frame Assembly ............eeiiiiiiriiiriccccieeeeeeeeeenne. 10
Chain Tightener Assembly.........cccooeveevviiiiiriiiecccccccnnnee. 11
Engagement Lever Assembly ...........cccoeriirvrvrniiiiiennnnens 11
Top Cable Pulley Assembly........ccccouuueeeiierrriiiieennnennnnnn. 12
Snatch Block Assembly ..., 13
PTO Shaff.....ccoiiieeeeee e ereeeee e e e 14
Cable Install..........rrrcrrrrccccccccrcceeee 15
Brake & Clutch Rope Routing........cccceeeeeivnnneeeeeennenne. 16
Cylinder / Clutch Plate Assembly - FX110R................... 17
Remote Control Components - FXT10R.............cccceeeenee 17
Hydraulic Cylinder Detail - FXT10R.......ccccovvrreeeeeeeennee. 18
Cylinder Seal Installation - FXT10R .........ccccoeeveeinnnnnee. 18
Label LayoOuL......... et eeeeereeeeeeeeeeeeeeens 19
ACCESSOIES.....ccceeieeeieeeeeeeeeecccccccrcccceceeeeeeee e e e e e e e e 20

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

J

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 3 of 20



5012A010 FX110 Rev A Parts Manual WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) [ (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque

values for various bolts and capscrews. 1/4" 8 6 12 9 17 12
Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise noted. Check
tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220
3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650
1" 345 225 850 630 | 1320 | 970

SAE-2 SAE-5 SAE-8

e O ©

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,:‘nﬁter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
ot vinen v ek |4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 / 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710

s ©

Page 4 of 20 For threaded parts installation, refer to the torque charts in this manual. Rev # 030615




WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

Hydraulic Fitting Torque

1.

Tightening Flare Type Tube Fittings =

HYDRAULIC FITTING TORQUE

Check flare and flare seat for defects
that might cause leakage.

Align tube with fitting before tighten-

ing.

Lubricate connection and hand

tighten swivel nut until snug.

To prevent twisting the tube(s), use

two wrenches. Place one wrench

on the connector body and with the

second tighten the swivel nut to the

torque shown.

The torque values shown are based

Nut Size Recommended
Tube Size * Turns To Tighten
Across Torque Value .
oD Flats (After Finger
Tightening)
(in.) (in.) (N.m) (Ib-ft) (Flats) | (Turn)
3/16 7/16 8 6 1 1/6
1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
3/8 11/16 24 18 1 1/6
1/2 7/8 46 34 1 1/6
5/8 1 62 46 1 1/6
3/4 1-1/4 102 75 3/4 1/8
7/8 1-3/8 122 90 3/4 1/8

on lubricated connections as in
reassembly.

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 5 of 20



5012A010 FX110 Rev A Parts Manual WALLENSTEIN by EMB Mfg.

Brake Pulley Assembly Detail

See Winch Clutch,
Drum Assembly

See Clutch Rope
Pulley Assembly

>

0

£

o =

2 5

< 83

£ g<

O )

= 33 ® ©

nge 6 of 20 For threaded parts installation, refer to the torque charts in this manual. Rev # 030615



5012A010 FX110 Rev A Parts Manual

WALLENSTEIN by EMB Mfg.

Clutch Pulley |

Qty

1
1
1
1

Clevis Pin, 1/4" x 1-1/8"
1/4 Groove Pulley 2 Diam.
Clutch Rope Pulley Housing | 1

Clutch Rope Pulley
Cotter Pin, 1/8" x 1"

5012A207

211311
212311
292203
5012W215

BOM ID | Part Number | Description

34
35
36
37
38

Z WC/LXONY/L Hog xeH | G0LL.Z £e
Z WCILT X.8/E ‘Uld oo deus | zevelz z¢
Z J/L-L XONg/g Yog obued | /£19/7 1€
! ‘weiq g Aslind 8r0019 v/ | £0226Z 0¢
] J} X,8/L ‘Uld JaR0) L1€2LZ 62
] W8/1-L X /L “Uld SIABID LLELLZ 8z
! HY ‘6o Woddns | /1ZMZ1L0S 12
] H1 ‘697 Woddng | 8LZMZ10S 9
Z VRGN 10£26Z Gz
| [pu3 pabiod ‘YG9l X 91/ ‘8198 YOUINM | 0Z126Z ¥Z
] Hoys Z/L-¢ 8an fenuely | £0S96Z £z
€ W/ X ¥/| ‘Ma10g Buidde)-jjes 121917 47
! 1eaygs QN Weys OLd [eqolo v# | Z0vbrz 1z
Z JFIE X ONG/E ‘Jog ebueld | £€19/Z 02
] PIBIYS BAB0BI0Id JomoT | GZETZL0S 6l
! usa1og A19jes | 92ZMZ10S 8l
Z WC/L-L X ON8J/S ‘}og 8bue|4 1919/7 Ll
Z /€L XONg/) Yog ebueld | GG19/7 9l
Z ONB/G NN %007 X8H 1922/Z Gl
] adoy |03u0Q YaIN|y 102262 L
! 81 odoy yeigwnig [ 502262 el
Z OL/E ‘uid Youky | 01121z L
Z WL X 811 “Uld YoNH 1G2LLZ L
] b/ ud YoukT | oplzlz i
! W8/L-€ X /€ ‘Ulduidol | ZzZLilzZ 6
] ONS/. ‘INN %007 X8H 1822/ 8
¥ ONZ/L ‘NN %007 X8H 1622/Z L
! Alquassy As|ind 8|qeD dol | G0ZvZ10S 9
Z DNS/E ‘INN %007 XaH 1822/ G
] Joxoeig ainyde) Asjind dol | G8Z1Z10S ¥
Z JIL-LXONZ/L Hog xeH | ZLGL/Z ¢
] falind 8doy Yoy | £02vZ10S Z
) awelq Ul | GZZMZL0S !
[§1) uonduosa@ | "ON Med | dl NOg

[ 1s11 sppd - Ajquisssy ulbw

Page 7 of 20

For threaded parts installation, refer to the torque charts in this manual.

Rev # 030615



WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

L wnig o|qed 06X4 | 202Mz10S €5
! aje|d a.njded swelq wniq | €0ZMZ10G z5
Z ONB/S ‘INN %007 XeH 192212 1§
3 ANZ/L INN YOI XeH | 2§2e/Z 0§
Z JCILL XONS/G Nog xeH | G191z 6y
Z JPIL-L XONOL/G HogxeH | zlellz 8y
L YUl 9/ UleYD 09# \SlehZ Ly
I 2910 X,/ X0 ,} ‘Bundg dwo) L0Y2EZ o
i .SZL0X,.X A0 .8/L Bundsx3 | Sovlez Gy
Z |Ilem 871 x Buoy .z x Al .p/c-| Bulesg spibiagiy 101222 Y
L Bueag jsniy L paplelys 8109 v/g-| 10122z ey
! ONB/. INN %007 XeH 1822/Z v
i Boq %007 | 902MZ10S Ly
I W2 X ANZ/) 'SOHS 1G16/Z oY
i yeys wniq urep | ¥LZWZL0S 6¢

J5T3) uondiosaq "ON Med

flquiassy yainio youi ees

JoIN|D Ule}\ ‘sl

| Alquisssy winiqg 8|qp)

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 20



5012A010 FX110 Rev A Parts Manual

WALLENSTEIN by EMB Mfg.

9l A8/L X ONY/l ‘SOH4 11287 09
Z SYz-/0z9 buuesg jleg [ z0zlez 65
| | Buuesgisniyl papieiys alog y/c-) 101222 85
| Jaysen Buueag UolAN | 8zzINZL0S 1S
| (s9001d g) 183 pEd YoIN|D | GLZNZLOS 95
l 194004dS Yioo] 09 | 60ZMZ10S 9
¢ [wwy x@o v x al Jp/e-g ‘Buuds dng L0L¥EZ S
J5T) uonduosaq | "ON Med | al wog @

0L1Xd ‘Wniqg 8jqed

Alquiassy yd4n|d

Page 9 of 20

For threaded parts installation, refer to the torque charts in this manual.

Rev # 030615



| «0/1-G X ONZ/ 110 XeH 666117 122 | 19001dg /m Yeys aulids O1d | 802Mz10S 19

b «C X ONB/E 10g XeH 0celLZ €L | Jausyybi] urey) ojny 9IBUIS | £02vZ10S 99
) ONB/€ ‘INu007 8bue|4 pajesss 1€6¢/7 6. 4 Wb/ X ING/E 1109 X8H L0€1.Z [2A | Wiy 8)elg wnid | y0ZMZ10S G9
4 S¥z 2029 bulesq |leg €0¢lez 8. ) 18|09 Jjeys uo-dwej L1E9vZ 72 | oseg swel4 wnig [ ¢0cMZ10S 9
) ONg/} ‘NN wer 16€¢LZ Ll ) [,50}°0 X Wwg/| X 4O Wi/ ‘Bundg 1x3 (04594 04 | 1910y 8|qed Wiy 84elg | 90¢Nel0g €9
) ONZ/L ‘INN %007 XeH T 144¥4 9. } L1dNgy| ‘Buipi4 aseain 1026¢Z 69 } uld Ja110Y 919ed | S0ZINCL0S 29
4 ONG/E ‘INN %007 XeH 344474 7 4 SYg-L029 buueag |leg cociez 89 | 8)elg wnid »oolg | ¥0ZNZ |05 19
0 uonduosaq | "ON Med | al NOd i) uopduosaq | "ON Med | al NOg Ao uonduosaq | "oN Med | al NOg

WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

Alquisssy Jauayybi]
ureyn 993

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

_ Alquiassy awpi4 a|gp)d

Page 10 of 20



WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

Engagement Lever Assembly |

Plate, Clutch Back

Cable Drum|

BOM ID | Part No. Description Qty
79 5012W220 | Clutch Lever 1
80 5012M212 | Clutch Engagmnet Nut 1
81 5012M213 | Clutch, Engagment Block-Handle| 1
82 211312 Clevis Pin, 1/4" x 1-5/8" 1
83 212311 Cotter Pin, 1/8" x 1" 1
84 229101 Roller Ball, 1/2 3
85 276133 Flange Bolt, 3/8NC x 3/4" 2
86 292203 1/4 Groove Pulley 2 Diam. 2

Chain Tightener Assembly |

Drum Frame Base

Description Qty
87 5012W221 | Chain Tightener Housing 1
88 5012W205 | Chain Tightener Plunger 1
89 732401 Comp Spring, 1" OD x 7" x 0.162"| 1
90 272531 Serrated Flange Locknut, 3/8NC | 2
9N 272261 Hex Lock Nut, 5/8NC 1

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 11 of 20



WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

allel ulepy

l ONS/L ‘NN 007 XoH 1822.27 L0}
! DNS/E ‘INN %007 X8H \£22/7 00}
V| w2/l-exONg/e Wog xeH | GzeL/z 66
4 SYZ G0g9 bunesg |leg 102122 86
| |Buiysng bums eping 8jqed | zzzzi0s 16
! uld Ajind doy | 1zzWz1L0§ 9%
I Aalind 81qeD do| | 0ZZINZ10S G6
| | 1e0eds Buieag ‘Jaysem | ¥921210S 6
! Buisnoy As|ind doJ | 01ZMZ10S €6
! 8pINg 8|qe) | LIZMZL0S 6
5T} uopdussaqg | "oN Med | al WOg

| Alquassy Aajind a|qp) do}

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 20



5012A010 FX110 Rev A Parts Manual

WALLENSTEIN by EMB Mfg.

Ajquassy %00jqyojeus
1oM07 902V L0S

AR

55

=

2| .06X.91/G ‘ueyD Jayoy9 81€¢6Z 91l
} 179162 40} diI) | €-14916Z Gl
| 1¥916Z 104 uld | Z-119167 147
} ONJ ‘NN %007 X8H 16¢¢LZ €l
} .8 X DN ‘}log XaH 616117 43
[4 S¥z G0€9 buleag |leg 10clez 22
} oseqd %00|quoleus | ¢1ZMeL0g 0Ll
} ONB/L ‘INN %007 X8H 18¢¢/Z 60}
4 W91/€ ‘Uid Youkq 0llelz 80}
4 WP/L-¥ X8/ “Uld YOUH 214374 L0}
| uld As|ind %00ig Yojeus | +zzNg10g 90}
} Aslind %00ig Yajeus | €zziNe10s G0l
} Jooedg Buueag Jaysem | ¥9212)05 v0l
| | J9NIS38Y ¢ 104 JUNO |leg 179167 €0l
| | BuisnoH jaAmg yoojquojeus | £12mz}0S Z0)
Ao uonduosaQ [ "oN Med | @l WOg

SRR

=
s

'S

Alquiassy >o0|g yojpus

Page 13 of 20

For threaded parts installation, refer to the torque charts in this manual.

Rev # 030615



WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

174 gL &4 IL

L]

9L

H

£ =
S/ >
e - [O
m=a=T""N G L
190¥0SNES0] 1 ayvnNo AL34vS] /6 @
860LSNLOONYE| | 14VHS 41vH 43aNNI|  v6
ZSNL9oNvE| 1 14VHS 41vH ¥31LN0O| €6
A 60l GPXGZ'LX8IN 1109 ANV LNN| 9z
G/07109860[ 1 13SNIdHSNd| &z
¥96880 1 anH| vz
¥01089860| €2 TIvg 133Ls| sz =]
0sLoLov8e0| 1 I1ddIN ISvaES| z2
¥0696880| 1 971404 IMOA| 1L | . |
/v0v109860 1 NOLLlNg HSNd 3131dWOD| 1§
£002/860| 1 739V A13IHS TYNY3LX3| 67
9002/860| 1 39N1 IANA ¥ILNO ¥IAONVA 13gv1| 8y @
1000002520 L NIVHO| oF
Z000v0S520| 1 ¥0-€0 ONIYVYIE 4aNNI|  z¢
Z000v0¥SzZ0| 1 ¥0-€0 ANOD ISVd ¥aANNI| L€ _ 6 _
19079N1968860| L 39NL AL34VS ¥3aNNI|  of _
19079N9968860| L 39NL AL34VS ¥3LNO| 62 e s e 0 67
Zv2es08660[ 9 M3IYOS| 8z AA ,,_v M M 7
L00D¥0¥SZ0| L ¥0-€0 INOD ISVE ¥3LNO| 22
L000¥05520| 1 ¥0-€0 ONIYvY3g ¥3LNO| 92
L00D¥06L20| ¢ ¥0-€0 1139 @13IHS INOD| sz ©
z06vvZ| 1 SYXSZ LX8IN 1109 UVaHS| 1z vy
LL0¥0080| 1 IMOA FGNLYANNI| 2L
-) —0 57
GG800/860| 1 Nid 31gIX31d| 91
00L9€18860 1 (,)3gnL Nvayvo 0oL ‘Wo| €1
00LEEYL8860[ L (,)3gnL Nvayvo ool ‘Wo| <z ¥6
09800/860| 1 NId 319IX314] 80
12070080 1 IDIOA IGNL YILNO| SO
v0z80| ¢ "SSY TIVNYNOr SSOYD| 20
£070080] 1 DIOAl 1o
#yed| © NOILdI¥9s3d| 'sod

86009VSNI90NYL : LSI1 SLdVd VS 1Yydoeulg

il Q

i

3

— &

©
<

Hoys Old

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 14 of 20



WALLENSTEIN by EMB Mfg. 5012A010 FX110 Rev A Parts Manual
Cable Install |

Feed cable through the eye of cable guide and over

the pulley down into drum. Cable must be routed

under brake roller on drum band coiler. Insert @
cable into hole in drum and tighten clamp.

Drum Cable Clamp

Rev # 030615 For threaded parts installation, refer to the torque charts in this manual. Page 15 of 20



5012A010 FX110 Rev A Parts Manual

WALLENSTEIN by EMB Mfg.

Brake & Clutch Rope Routing |

Drum Brake Control
Rope Routing

Tie off point

Drum Clutch Control
Rope Routing

Tie off point

Page 16 of 20 For threaded parts installation, refer to the torque charts in this manual.

Rev # 030615



WALLENSTEIN by EMB Mfg.

5012A010 FX110 Rev A Parts Manual

Cylinder / Clutch Plate Assembly - FX110R |

ITEM | PART NUMBER | DESCRIPTION QTY
33 5089C201 Cylinder, 1-1/2" x 3-1/2 Stroke | 1
34 50891204 Pin Tab 1
35 5089M201 Cylinder Pin 1
36 5089M202 Bushing 1
37 5089M203 Remote Control Clutch Plate 1
38 271735 Hex Bolt, 3/4NC x 3-1/2 1
39 772271 Hex Lock Nut, 3/4ANC 1
40 278302 Machine Screw, #10-32NF x 3/8] 2

Remote Control Components - FX110R

ITEM [ PART NUMBER | DESCRIPTION

1 5089L205 Remote Box Mount

2 5089L208 Hydraulic Mount Base

3 5089L209 Hose Hanger

4 5089L210 Valve Mount Extension

5 751643 #BORB x #3JIC

6 751644 #BORB x #6JIC

7 756509 Solenoid 4-2 Valve - Motor Spool
8 756510 SubPlate with Relief

9 762819 Rubberized Wire Clamp, 1/2"
10 266208 Dual State Remote Receiver
11 266209 Remote Handset for 266208
12 271120 Hex Bolt, 1/4NC x 2

13 271307 Hex Bolt, 3/8NC x 3/4

14 271310 Hex Bolt, 3/8NC x 1

15 771312 Hex Bolt, 3/8NC x 1-1/4

16 272211 Hex Lock Nut, 1/4NC

17 272231 Hex Lock Nut, 3/8NC

18 272531 Flange Nut 3/8NC

19 272752 Machine Nut, #10-32NF

20 275102 SHCS, #10-24NC x 1-3/4

21 275117 SHCS, 1/4NC x 2-1/4

22 275202 FHCS, #10-32NF x 3/8

23 778301 Machine Screw, 1/4-20NC x 3/4

Rev # 030615

For threaded parts installation, refer to the torque charts in this manual.

Page 17 of 20



5012A010 FX110 Rev A Parts Manual WALLENSTEIN by EMB Mfg.
Cylinder Seal Installation - FX110R |

§ @
S \ //‘/ @ )
! / RSN

ARRRAY

Hydraulic Cylinder Detail - FX110R |

ITEM | PART NUMBER | DESCRIPTION

1 5089C2014 Barrel, 1-1/2" Bore
2 5089C2013 Rod, 1-1/4x3/4

3 G150-100S 1-1/2" X 1" GLAND
4

5

P500-150SP 1-1/2" BORE PISTON
272251 Hex Lock Nut, 1/2NC

N e e e el =)

Page 18 of 20  For threaded parts installation, refer to the torque charts in this manual. Rev # 030615



5012A010 FX110 Rev A Parts Manual

WALLENSTEIN by EMB Mfg.

[_ozvvez |
0
>
! !
0
.
0l
of|® y
218
-ﬂ“‘ B\ N
*H f A | z91v6z ol WWTVEZ
4=‘ dols
- _ Rﬁal
L]
. o e/v 2.
1| , HoLLx4
=7\ 612¥62Z seoe|doy

‘,N 8LIY6Z | L 6LLY6Z r,

L

)
VA%

2029v6Z

NIFLSNS 1TVM Cobixd- porover.

ig
| IHRVILI s

| HEZEMY TVIN3S

I

| 1noAp17|eqp7

Page 19 of 20

For threaded parts installation, refer to the torque charts in this manual.

Rev # 030615



5012A010 FX110 Rev A Parts Manual

WALLENSTEIN by EMB Mfg.

Accessories

#799003 LOGGING TONGS

#792125 5 FT SYNTHETIC CHOKER WITH ROD CHAIN END
#792126 7 FT SYNTHETIC CHOKER WITH ROD CHAIN END

#F200 REMOTE CONTROL WINCH KIT

For FX85, FX90 Skidding Winches

Dealer installed accessory.
F200 Remote Control retrofit kit for existing FX
Skidding Winches.
Convenient and easy to use, eliminates the need
to make your way back to the FX winch to engage
the clutch.

\WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, Ontario - NOB 2M0 - Canada

#792123 200 FT 7/16™" SYNTHETIC MAINLINE WITH HOOK

FX SKIDDING WINCH

FX66, FX85, FX85R, FX110,
FX110R FX140, FX140R

OPERATOR'S MANUAL

Do not attempt to start or operate the equipment without thoroughly
e nual for safe and proper operation.
Keep this manual with the
machine at all times

PRINTED IN CANADA Part Number: Z9709
ev 150217

#797090 OPERATORS MANUAL
Available as a download at

www.wallensteinequipment.com

nge 20 of 20 For threaded parts installation, refer to the torque charts in this manual.

Rev # 030615



	Bolt Torque
	Hydraulic Fitting Torque
	Main Assembly
	Main Assembly - Parts List.
	Clutch Pulley
	Cable Drum Assembly
	Clutch  Assembly
	Cable Frame Assembly
	Chain Tightener Assembly
	Engagement Lever Assembly
	Top Cable Pulley Assembly
	Snatch Block Assembly    
	PTO Shaft
	Cable Install
	Brake & Clutch Rope Routing
	Cylinder / Clutch Plate Assembly - FX110R
	Remote Control Components - FX110R
	Hydraulic Cylinder Detail - FX110R
	Cylinder Seal Installation - FX110R
	Label Layout
	Accessories

